Caterpillar assembly #3487760 drawings for  770G Quarry Truck.
* Last version maybe changed.
1234

Power Train Assembly 348-7760 Planetary GP-TRANSMISSION(Caterpillar 770G quarry truck)

Part NO. 348-7760
Name Planetary GP-TRANSMISSION
Section Power Train
Modifier -
SNP ECX IESCN SEBP72650449
Updated 2018-10-25
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 770G Power Train 348-7760 Assembly

348-7760 Planetary GP-TRANSMISSION , S/N D5A1-UP, Part OF 303-9464 Transmission AR
Model: Caterpillar 770G
Catalog: Quarry Truck
Section: Power Train

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
3 9 3T-6999 3T-6999 GEAR-SUN 30, 26-TEETH 1 N
4 28 7G-0725 7G-0725 GEAR-RING 72-TEETH 1 N
2 29 7G-0727 7G-0727 GEAR-RING 101-TEETH 1 N
2 37 7G-1136 7G-1136 Gear AS-SUN 29-TEETH 1 N
3 39 7G-1143 7G-1143 Gear AS 73-TEETH 1 N
2 40 7G-1146 7G-1146 Gear AS-SUN 55-TEETH 1 N
2 41 7G-1148 7G-1148 GEAR-SUN 30-TEETH 1 N
1,3 42 7G-1158 7G-1158 Shim Pack INCLUDES 17-SHIMS B 1 N
1 67 133-2968 133-2968 GEAR-RING 85-TEETH 1 N
2 68 133-2969 133-2969 GEAR-RING 85-TEETH 1 N
1 80 191-8304 191-8304 Sensor GP-SPEED TRANSMISSION Output 2 1 N
1 81 191-8305 191-8305 Sensor GP-SPEED TRANSMISSION Output 1 1 N
3 83 201-6615 201-6615 Sensor GP-SPEED TRANSMISSION Y 1 N
1 8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 2 N
3 96 0S-1571 0S-1571 Bolt 3/8-16X1.75-IN 9 N
1 97 0S-1587 0S-1587 Bolt 1/2-13X1.75-IN 25 N
2,3 98 0S-1588 0S-1588 Bolt 3/8-16X1.25-IN 36 N
2 99 0S-1617 0S-1617 Bolt 5/16-18X0.75-IN 4 N
1 100 0T-0573 0T-0573 Bolt 3/8-16X2.75-IN 8 N
4 104 1A-7669 1A-7669 Bolt 1/2-13X7-IN 8 N
2 105 1B-7182 1B-7182 Bolt 5/16-18X1.25-IN 2 N
1 106 1D-4574 1D-4574 Bolt 1/2-13X6-IN 10 N
2 108 1T-0720 1T-0720 BOLT-12 Point Head 3/8-16X1.25-IN 4 N
4 109 2B-0947 2B-0947 Bolt 1/2-13X2.25-IN 8 N
1 110 2H-3755 2H-3755 Bolt 5/16-18X0.43-IN 2 N
4 112 3D-9348 3D-9348 Bolt 1/2-13X7.75-IN 2 N
1 113 3E-4352 3E-4352 WASHER-HARD 8.8X20.5X2.5-MM THK 2 N
1 120 4M-9641 4M-9641 Bolt 1/2-13X12.75-IN 10 N
1,2,3 123 5M-2894 5M-2894 WASHER-HARD 10.2X18.5X2.5-MM THK 53 N
3 124 5P-0076 5P-0076 BOLT-12 Point Head 3/8-16X1.5-IN 6 N
1,4 127 5P-8245 5P-8245 WASHER-HARD 13.5X25.5X3-MM THK 63 N
1,2 129 6L-4783 6L-4783 BOLT-12 Point Head 5/16-18X1.25-IN 16 N
3 131 6V-5215 6V-5215 Bolt M8X1.25X16-MM M 1 N
1 132 7G-1186 7G-1186 RING-SEAL EXTERNAL 2 N
2,3 140 9M-1974 9M-1974 WASHER-HARD 8.8X16X2-MM THK 7 N
1 143 4P-7429 4P-7429 Clip LADDER 3 N
S: ECX / ECX (1 ~ 99999)
: (EACH INCLUDES) : (EACH INCLUDES) : (EACH Sensor GP INCLUDES) : (EACH INCLUDES) B: Use AS Required M: Metric Part R: Remanufactured Part May BE Available Y: Separate Illustration

*Assembly 348-7760 Planetary GP-TRANSMISSION Suitable for 770G Quarry Truck Power Train
*Original 348-7760 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 348-7760 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.